SPX3310 PATRIOT SPRAYER
01-001 CONTROL PANELS




SPX3310 PATRIOT SPRAYER
01-001 CONTROL PANELS

coinka Homep getanu  Kon-Bo Onucanwne
1 225-14108 4 NUT, #8-32, HEX
2  BN52046 4 BOLT, PHILIP
3 BN52047 11 SCREW, PHILIP
4  BN65931 12 PANEL, SWITCH MOUNT END
5 BN65932 18 PANEL, SWITCH MOUNT MIDDLE
6 BN65933 8 PLUG, SWITCH MOUNT PANEL
7  BN65934 12 SWITCH, SINGLE POLE, ON-OFF
8 BN65935 1 ACTUATOR, HEADLIGHT SWITCH
9 BN65936 2 ACTUATOR, FLOODLIGHT SWITCH
10 BN65937 1 ACTUATOR, DOMELIGHT SWITCH
11 BN311377 1 SWITCH, PARK BRAKE
12 BN65940 1 SWITCH, W/HANDLE OFF-ON-ON
13 BN65943 1 LIGHT, CLUSTER L.H. (6)
BN301816 6 BULB, 12V, SERVICE PARTS FOR REF. 13
BN301817 6 SOCKET, BULB FOR # BN65943/44, SERVICE PARTS FOR REF. 13
14 BN65944 1 LIGHT, CLUSTER R.H. (6)
BN301816 6 BULB, 12V, SERVICE PARTS FOR REF. 14
BN301817 6 SOCKET, BULB FOR # BN65943/44, SERVICE PARTS FOR REF. 14
15 BN65946 1 ACTUATOR, HAZARD WARNING
16 87530051 1 TACHOMETER, TACH-HOUR METER
16 BN67305 1 TACHOMETER, 0-4000, INDICATES OLD PART NUMBER OR CAN ORDER NEWER PART
NUMBER LISTED ABOVE
BN301813 1 BULB, 12V, SERVICE PARTS FOR REF. 16
BN301814 1 SOCKET, (FOR #BN67305), SERVICE PARTS FOR REF. 16
BN301815 1 LIGHT, GREEN, SERVICE PARTS FOR REF. 16
17 BN68649 1 PANEL, INSTRUMENTS,
20 BN65938 6 ACTUATOR,
21 BN65942 6 SWITCH, W/HANDLE ON-OFF-ON
BN302318 1 TOOL, SWITCH REMOVAL, ASSOCIATED PART OF SWITCH W/HANDLE, ON-OFF-ON, P/N

BN65942V

PLATE, MOUNT

PLATE, MOUNT 14 GA. HRS 3.37 X 5.62
FASTENER, "U" FASTENR #8SCR/.12 PANEL
SWITCH, ASSY, RANGE SELECT

22 BN310117
24  BN66267

25 BN319894
26 342465A1

342466A1 MOUNTING SE, PARTS OF SWITCH ASSY, RANGE SELECT, P/N 342465A1

342468A1 BLOCK, CONTACT N.O., PARTS OF SWITCH ASSY, RANGE SELECT, P/N 342465A1
342467A1 BLOCK, CONTACT N.C., PARTS OF SWITCH ASSY, RANGE SELECT, P/N 342465A1
342469A1 KNOB, RANGE SELECT, PARTS OF SWITCH ASSY, RANGE SELECT, P/N 342465A1

27 BN319895
28 493-41017

FASTENER, "U" #8SCR/.13 PANEL
WASHER, LOCK, Ext, #8, TOOTH
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SPX3310 PATRIOT SPRAYER
01-002 CONTROLS, ELECTRICAL




SPX3310 PATRIOT SPRAYER

01-002 CONTROLS, ELECTRICAL

CbInKa Homep aetanu

Kon-Bo Onwucaxune

OB OoODN -~

BN66132
BN29523
87271837
BN67965
BN306058
BN306057
BN50052
BN50697
BN67968
493-41017
225-14108
BN52046
87270347
BN319663
334554A1
196-48-31C2
BN50125
BN67371
BN69132
87268232
BN68852

413-540

231-4145
BN68264
BN68265
BN68266
87268892
BN16018
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CABLE, STRAIN RELIEF BAT.

FITTING, ELECT. LIQ TIGHT

FLASHER UNIT, DUAL RATE W/HAN

SOCKET, POWER OUTLET W/END

TERMINAL COVER ASSY

COVER, TERMINAL, PARTS OF TERMINAL, COVER ASSY, P/N BN306058

NUT, 1/4-20 WHIZ LOCK SS, PARTS OF TERMINAL, COVER ASSY, P/N BN306058
BOLT, 1/4-20 X .5, HH, SS, PARTS OF TERMINAL, COVER ASSY, P/N BN306058
SWITCH, DOOR (DOME LIGHT)

WASHER, LOCK, Ext, #8, TOOTH, ASSOCIATED PART OF SWITCH, DOOR, P/N BN67968
NUT, #8-32, HEX, ASSOCIATED PART OF SWITCH, DOOR, P/N BN67968

BOLT, 8-32 X 1/2 SSPH, PHILIP, ASSOCIATED PART OF SWITCH, DOOR, P/N BN67968
SEE FIG. 04-028

BUZZER, CHIME TONE

SWITCH, IGNITION, W/2 KEYS

KEY, IGNITION, 2-CASE LOGO, SERVICE PARTS FOR REF. 10

NUT, 4-40, HH, G5

SHEET, DOOR STOP

EXTENSION, SWITCH DOMELIGHT

AIR SEAT, SST, SEE FIG. 01-013

SEAT, MAGNUM 200, SEE FIG. 01-012, INDICATES OLD PART NUMBER OR CAN ORDER
NEWER PART NUMBER LISTED ABOVE

BOLT, Hex, 5/16"-18 x 2 1/2", G5, HH

NUT, LOCK, 5/16"-18, GB, HH, TLN

COVER, 14 GAHRS 6.25 X 8.5

SEAL, RUBBER 1 X5 X7

SEAL, RUBBER 1 X5 X7

SEE FIG. 01-010

BUZZER, LOW HOPPER




SPX3310 PATRIOT SPRAYER
01-003 GAUGES, ACCESSORIES

1/8" NPT
X 14" HB
ey nylon by
CR Mfg in
foam pkg.




SPX3310 PATRIOT SPRAYER

01-003 GAUGES, ACCESSORIES

10 87530051
10 326944A1

13 BN67270

18  BN68256

19 BN67307
BN301819
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20 BN68440
BN50205
BN50697
BN67593

21 BN66127

22 87270297
BN304238
BN314731
BN314732
BN50212
BN312062

23 87269780
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TACHOMETER,

HOURMETER, LCD 12V, INDICATES OLD PART NUMBER OR CAN ORDER NEWER PART
NUMBER LISTED ABOVE

VALVE BLOCK, GAUGE-FOAM PRESSURE (INCLUDES ITEMS 18 & 19)

ELBOW, 45 DEG. 1/8 NPT-FEMALE

GAUGE, ELECTRICAL, FOAM PRESS. 0-80

BULB, 12V (Short-1.06"), SERVICE PARTS FOR REF. 19, BULB P/N 301819 (1.06" LONG) MUST
BE USED IN PRESSURE GAUGES FOR REF. NUMBERS 14, 17 AND 19 BECAUSE OF INTERNAL
INTERFERENCE WITH A LONGER BULB

SWITCH, TRACTION ASSIST

BOLT, 1/4-20 X .625,TH, SS, PHILIPS

BOLT, 1/4-20 X .5, HH, SS

COVER,12 GAHRS 5.5 X 6.5

ASH TRAY,

TELESCOPING GRP

MOUNTING PARTS, BRACKET, VISOR, TELESCOPING GRP, P/N 87270297

BRACKET, VISOR - R.H., VISOR, TELESCOPING GRP, P/N 87270297

BRACKET, VISOR - L.H., VISOR, TELESCOPING GRP, P/N 87270297

BOLT, 1/4-20 X .75, HH, SS, VISOR, TELESCOPING GRP, P/N 87270297

MOUNTING PARTS, BENT BRACKET, VISOR, TELESCOPING GRP, P/N 87270297

SEE FIG. 06-008

coinka Homep getanu  Kon-Bo Onucanwne
1 BN67967 1 LIGHT, DOME, 12 Volt POLYCARB
BN300876 1 BULB, DOME, 12 VOLT, SERVICE PARTS FOR REF. 1
2 BN323960 1 RADIO SPEAKERS, ANT, SEE FIG. 01-014
5 BN29522 1 SWITCH, FLOOR MOUNT
BN29807 2 SPACER, 9/16" OD X 12 GA X 1/2", ASSOCIATED PART OF SWITCH, DIMMER FLOOR MOUNT,
P/N BN29522
413-420 2 BOLT, Hex, 1/4"-20 x 1 1/4", G5, , ASSOCIATED PART OF SWITCH, DIMMER FLOOR MOUNT, P/N
BN29522
BN50205 4 BOLT, 1/4-20 X .625, TH, SS, PHILIPS, ASSOCIATED PART OF SWITCH, DIMMER FLOOR MOUNT
P/N BN29522
BN67593 1 COVER, 12 GAHRS 5.5 X 6.5, ASSOCIATED PART OF SWITCH, DIMMER FLOOR MOUNT, P/N
BN29522
6 BN67301 1 GAUGE, FUEL, LEVEL 12V N.G.
BN301818 1 BULB, 12V, SERVICE PARTS FOR REF. 6
7 BN67302 1 GAUGE, ELECTRICAL, TEMP 280 DEG. 12V N.G.
BN301818 1 BULB, 12V, SERVICE PARTS FOR REF. 7
8 BN67303 1 GAUGE, ELECTRICAL, OIL PRESS. 100 PSI
BN301818 1 BULB, 12V, SERVICE PARTS FOR REF. 8
9 BN67304 1 GAUGE, ELECTRICAL, VOLT 12 VDC/10-16
BN301818 1 BULB, 12V, SERVICE PARTS FOR REF. 9
1
1




SPX3310 PATRIOT SPRAYER
01-004 CAB PRESSURE MONITOR ASSEMBLY




SPX3310 PATRIOT SPRAYER
01-004 CAB PRESSURE MONITOR ASSEMBLY

coinka Homep getanu  Kon-Bo Onucanwne
1 218-5104 1 ELBOW, 90e, 1/2"-20, 37¢ x 1/2"-20, O-Ring, 5JIC-5MB
2  437306A1 1 TUBE, TUBE, CAB PRESSURE

3 437304A1 1 GAUGE, CAB PRESSURE




SPX3310 PATRIOT SPRAYER
01-005 STEERING ASSEMBLY

Note: When installing “U"
joint shield, it must not
interfere with "U" joint.
Turn steering wheel and
check clearance.




SPX3310 PATRIOT SPRAYER
01-005 STEERING ASSEMBLY

CbInKa Homep aetanu

Kon-Bo

Onwucaxune

BN21249
BN323097
BN50141
BN50151
413-512
BN50304
231-4148
BN57226
BN65948
BN66268
BN66273
BN66274
BN66276
BN69007
814-10040
231-4146
413-612
413-628
BN50145
BN66111
BN320401
BN98904
BN66112
BN310333
BN67057
BN68814
BN50137
413-48
BN66265
BN69875
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ADAPTER, FT, SAE, OR, 37D

VALVE, ORBITROL, LS, 11.3 DISP

WASHER, 5/16, FW, G5

WASHER, 1/2, FW, G5

BOLT, Hex, 5/16"-18 x 3/4", G5, Full Thd, HH

BOLT, 1/2-20 X 1.5, HH, G5

NUT, LOCK, 1/2"-13, GB, HH,TLN

ADAPTER, FT, OR, 37 FL 8-6S

STEERING COLUMN, 18"

RUBBER SEAL, 1/8" EPDM 5 X 6

MOUNTING PARTS, 1/4 HRS 6.87 X 8

RUBBER SEAL, 1/4 EPDM 2.5 X 8

MOUNTING PARTS, 14 GAHRS 6.25 X 7.25

PLATE, SPACER

BOLT, Hex, M10 x 40, 8.8, Full Thd, HH

NUT, LOCK, 3/8"-16, GB, HH, TLN

BOLT, Hex, 3/8"-16 x 3/4", G5, Full Thd, HH

BOLT, Hex, 3/8"-16 x 1 3/4", G5, HH

WASHER, 3/8, FW, G5

STEERING COLUMN, TILT/TELE

LEVER, TILT STEERING, PARTS OF STEERING COLUMN TILT/TELE, P/N BN66111
WIRE, (STEER COLUMN), PARTS OF STEERING COLUMN TILT/TELE, P/N BN66111
UNIVERSAL JOINT, STEERING COLUMN

CAP, STEERING WHEEL, BLK

WHEEL (STEERING), 3-SPOKE, 16", PART OF CAP, STEERING WHEEL, BLK, P/N BN310333
CLAMP, VINYL-1/8" DIA.

WASHER, 1/4, FW, G5

BOLT, Hex, 1/4"-20 x 1/2", G5, Full Thd, HH

SHIELD, 16 GAHRS 6.75 X 13

SEAL, CLIP ON




SPX3310 PATRIOT SPRAYER
01-006 UPHOLSTERY




SPX3310 PATRIOT SPRAYER
01-006 UPHOLSTERY

CbInKa Homep aetanu

Kon-Bo Onwucaxune
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BN68886
BN323881
BN68888
BN311765
BN68890
BN68891
BN68892
BN68893
BN68894
369937A1
369929A1
BN68896
BN68897
BN68898
BN68899
BN68900
BN68901
BN68902
BN68903
BN68904
BN68905
BN304445
BN69601
BN69602
BN50944
BN68906
BN315877
BN315876
BN315875
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MAT, FLOOR, MOLDED

LINER, MOLDED 4" LOUVER
CONSOLE, MOLDED

COVER, MOLDED 7 BANK

COVER, MOLDED REAR CORNER
FRAME, MOLDED DOOR
COVER, MOLDED FRONT LEFT
HOLDER, PENCIL

CONSOLE, FRONT GAGE

NET, CARGO

FASTENER, CHRISTMAS TREE, ASSOCIATED PART OF NET, CARGO, P/N 369937A1
FOAM, CAB FRONT FIRE WALL
FOAM, CONTROL SIDE LOWER PL
FOAM, LH REAR POST COVER
FOAM, RH REAR POST COVER
FOAM, REAR MIDDLE PANEL
FOAM, LEFT SIDE POST COVER
FOAM, RT SIDE POST COVER
FOAM, DOOR PANEL

FOAM, LOWER REAR L.H.

FOAM, LOWER FRONT R.H.
GASKET, 1" FOAM

SCREW, #10 X 1 FL HD CTSK BK
WASHER, #10 CNTRSK BK
SCREW, #10 X .5, PH, SL
GASKET, 1/2" FOAM, 3" 4" LOUVR
SCREW, 1/4-20 X 1" PHIL, TH, SS, BLK
WASHER, 1/4 FENDR X 1.25 SSBLK
WASHER, 1/4, FW, G5, BLK. ZINK







SPX3310 PATRIOT SPRAYER
01-007 CAB GLASS

coinka Homep getanu  Kon-Bo Onucanwne
1 BN66208 1 GLASS, TINT 30" X 42.5" X .218
2  BN313487 2 GLASS, SIDE (TEMPERED)
3 BN313488 1 GLASS, REAR (TEMPERED)
4  BN67200 2 GLASS, TINT (RADIUS GLASS)
5 BN317213 3 RUBBER SEAL, WINDOW, 142" OFFSET
6 87272644 2 WEATHERSTRIP, WINDOW, ASN 20256
6 BN67948 2 SEAL, WINDOW, RUBBER 100" (INLINE), INDICATES OLD PART NUMBER OR CAN ORDER
NEWER PART NUMBER LISTED ABOVE
BN317214 1 RUBBER SEAL, WINDOW 78" OFFSET
BN54030 AR RUBBER SEAL, WINDOW (INLINE) BULK - PER FOOT

10 BN54031 AR RUBBER SEAL, WINDOW (OFFSET) BULK - PER FOOT




SPX3310 PATRIOT SPRAYER
01-008 PROPEL, THROTTLE ASSEMBLY
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SPX3310 PATRIOT SPRAYER

01-008 PROPEL, THROTTLE ASSEMBLY

coinka Homep getanu  Kon-Bo Onucanwne
1 87268238 AIR CLEANER, PROP/THROTTLE

2 87270579 DECAL, PROP/THRTTL, 96 1/2

3 251090A1 WASHER, FRICTION

4 113318A2 SUPPORT, PROP LVR

5 87270577 HANDLE, PROP HNDL, 96 1/2, SEE FIG. 01-009

6 128833A2 GUIDE, PROP CNTRL LVR

7 496-81010 WASHER, 7/16, ZND HDN

8 159688R91 BEARING, THRUST,

9  1994980C1
10  BN305066
11 27-8343
12 432-816
13 87270571
14 895-15008
15 87271788
16 832-46408
17 259040A1
18 134071A1
19 258734A2
20 811-6035
21 343204A1
22 832-46406
23 86550597
24 161-114
25 87270583
26 87271314
27 BN323495
28 BN323496
29 840-1330
30 342938A1
31 895-11003
32 824-1403
33 86511825
34 895-11004
35 832-46404
36 231-24409
37 331-439
38 515-22254
39 495-11028
40 413-46

41 128593A1

R L L UL U U NG JRTE L U U U U | 'O R G U (L U U S O NS U G JEE U W U b [ UL U &S T |G [ UL (L U ¢ o RIS Ui |\, [ UL L U W U

WASHER, BELLEVILLE, M10

SCREW, 7/16-14, FLN, G8

PIN, CLEVIS, 1/2" x 3 7/16",

PIN, SPLIT (COTTER), 1/8" x 1",

WASHER, FLANGED NYLON

WASHER, M8 x 20 x 1.6, CST ZND
LEVER, LEVER, 96 1/2 THROTTLE

NUT, LOCK, M8 x 1.25, CI 8, TLN

INSERT, FRICTION

KNOB, THROTTLE CNTRL

SUPPORT, THROTTLE FRICTION

BOLT, CARRIAGE, Short NK, M6 x 35, CI8.8, Full Thd, RHSN, ZND
WASHER, BELLEVILLE .255 ID

NUT, LOCK, M6 x 1, CI 8,

BALL JOINT, QUICK DISCONN

SCREW, Hex Soc But Hd, 1/4"-20 x 5/8", BZN
SPACER, .194 ID X .5 OD X .562

ARM, CAM PLATE NEUTRAL

ADAPTER, REVERSE

ADAPTER, NEUT. SAFETY

BOLT, Cross Pan Hd, M3 x 30,

PLATE, PRP SWITCH BACKING
WASHER, M3, FW, ZND

NUT, M3, CI 5, HEX

SCREW, Cross Pan Hd, M4 x 30, MS P
WASHER, M4, FLAT

NUT, LOCK, M4 x .7, CI 8, TLN

NUT, LOCK, #10-32, N/M ZND
PETROLEUM

CLAMP, 1", Insul, 5/16" Bolt, B INS CLO
WASHER, 1/4", SAE, .281 X .625 X .065 ZND
BOLT, Hex, 1/4"-20 x 3/8", G5, Full Thd, HD
SPRING, PROP HANDLE







SPX3310 PATRIOT SPRAYER
01-009(01) PROPEL HANDLE SUB ASSEMBLY

CbInKa Homep aetanu

Kon-Bo

Onwucaxune

O NOoO O b Wi

116150A1
116152A1
1343962C1
225350C1
225353C1
225388C1
225390C1
260-54310
353-402
86987885
BN2290332
87270578
124670A1
BN323510
BN50054
118685A1
118683A1
87271307

%_\_\_\_\_\_\_\_\_\_\

_ AN

SUPPORT, PALM REST, L.H.

SUPPORT, PALM REST, R.H.

CLIP, ELECTRICAL, PALM REST,

CONNECTOR, ELEC, 6 PIN TYPE LY

WEDGE, TYPE WGP

CONNECTOR, ELEC, 12-PIN TYPE NA

WEDGE, TYPE W12P

SCREW, SELF TAP, Cross Pan Hd, #6 x 5/8", TYP B
PLUG, Dome, .375" hole, Nylon, BUTTON

KNOB, PALM REST

LOOM, SPLIT 3/4" ID #1789

DECAL, PROP HNDL, 96 1/2

PLATE, COVER, PROP CNTRL COTTON

LEVER, LEVER SUB, PROP CNTRL., SEE FIG. 01-011
NUT, 1/4-20, HH, SS

SWITCH, BSKT R/L

SWITCH, UNLOADER SWIN

PLUG, DOUBLED




SPX3310 PATRIOT SPRAYER
01-009(02) PROPEL HANDLE SUB ASSEMBLY
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SPX3310 PATRIOT SPRAYER
01-009(02) PROPEL HANDLE SUB ASSEMBLY

CbInKa Homep aetanu

Kon-Bo

Onwucaxune

O NOoO O b Wi

116150A1
116152A1
1343962C1
225350C1
225353C1
225388C1
225390C1
260-54310
353-402
86987885
BN2290332
87270578
124670A1
BN323510
BN50054
118685A1
118683A1
87271307

%_\_\_\_\_\_\_\_\_\_\

_ AN

SUPPORT, PALM REST, L.H.

SUPPORT, PALM REST, R.H.

CLIP, ELECTRICAL, PALM REST,

CONNECTOR, ELEC, 6 PIN TYPE LY

WEDGE, TYPE WGP

CONNECTOR, ELEC, 12-PIN TYPE NA

WEDGE, TYPE W12P

SCREW, SELF TAP, Cross Pan Hd, #6 x 5/8", TYP B
PLUG, Dome, .375" hole, Nylon, BUTTON

KNOB, PALM REST

LOOM, SPLIT 3/4" ID #1789

DECAL, PROP HNDL, 96 1/2

PLATE, COVER, PROP CNTRL COTTON

LEVER, LEVER SUB, PROP CNTRL., SEE FIG. 01-011
NUT, 1/4-20, HH, SS

SWITCH, BSKT R/L

SWITCH, UNLOADER SWIN

PLUG, DOUBLED




SPX3310 PATRIOT SPRAYER
01-010 SHIFT, THROTTLE CONTROL GROUP

pETRID T A
SCALE 1:5

RIGHT REAR VIEW
SCALE 1-13

LEFT REAR UNBERSIDE VIEW
SCALE 1iie




SPX3310 PATRIOT SPRAYER

01-010 SHIFT, THROTTLE CONTROL GROUP

coinka Homep getanu  Kon-Bo Onucanwne
1 87270501 1 CABLE, CONTROL, 200" LONG
2 87268897 1 CABLE, CONTROL, 237" LONG
BN66132 2 CABLE, STRAIN RELIEF-SHIFT, ASSOCIATED PART OF CABLE, CONTROL, 237" LONG, P/N
87268897
3 BN29258 1 PIN, CLEVIS,
6 87270574 1 PROP/THROTTLE ASSY, 96 1/2 SEE FIG. 01-008
8 515-23127 3 CLAMP, 1/2", Insul, 3/8" Bolt, B CLOS
9 895-15008 3 WASHER, M8 x 20 x 1.6, CST ZND
10 832-46408 2 NUT, LOCK, M8x 1.25, CI 8, LN
11 814-8110 1 BOLT, Hex, M8 x 110, 8.8,
12 425-114 1 NUT, 1/4"-28, G5, HEX, GR 5ZN




SPX3310 PATRIOT SPRAYER
01-011 LEVER SUB ASSEMBLY PROPEL CONTROL




SPX3310 PATRIOT SPRAYER
01-011 LEVER SUB ASSEMBLY PROPEL CONTROL

coinka Homep getanu  Kon-Bo

Onwucaxune

1 87267517 1 HANDLE, CUP CONTROL
2 113316A1 1 CHANNEL, PROP CONTROL LEVER




SPX3310 PATRIOT SPRAYER
01-012 SEAT - MAGNUM 200

b |




SPX3310 PATRIOT SPRAYER
01-012 SEAT - MAGNUM 200

coinka Homep getanu  Kon-Bo Onucanwne
1 BN29361 1 BELT, SAFETY, RETRACTABLE, BL

2 BN68850 1 BELT, SAFETY, TETHER 14" SET 2-SEAT

3 BN68852 1 SEAT, MAGNUM 200 (GRAY)

4 BN69005 4 BOLT, BLT 5/16 X1 SK HD CP SCR

5 396-31041 6 WASHER, 13/32" x 13/16" x .134", HDN, FW, HRDN

6 413-612 6 BOLT, Hex, 3/8"-16 x 3/4", G5, Full Thd, HH

7 BN50147 6 WASHER, 3/8 SPRING LOCK

8 BN69009 1 BRACKET, WELDMENT SEAT MOUNT




SPX3310 PATRIOT SPRAYER
01-013 AIR SEAT GROUP, SST, 961/2

SEAT RISER INSTALLED BELOW FLOORMAT.

NOTES:
1. SEAT AND SEAT HARNESS ARE NOT SHOWN.




SPX3310 PATRIOT SPRAYER
01-013 AIR SEAT GROUP, SST, 961/2

coinka Homep getanu  Kon-Bo Onucanwne
1 87268234 1 RISER, SEAT ASSY
2 496-21041 6 WASHER, 13/32" x 13/16" x .089", HDN, ZND
3 413-612 6 BOLT, Hex, 3/8"-16 x 3/4", G5, Full Thd, HH
4 87268217 1 ADAPTER, SEARS
5 896-11008 8 WASHER, M8 x 17.5x 2, HT, ZND
6 614-8025 8 BOLT, Hex, M8 x 25, 8.8, HH
NS 87268230 1 SEAT, DRIVER, SST AIR, 961/2 GRAY
87667331 1 SEAT, TOP PORTION COMPLETE, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N
87268230
87667332 1 CUSHION, SEAT, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
87416487 1 KIT, BACK CUSHION, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
87667333 1 SEAT BELT, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
87667334 1 SEAT FRAME, TOP, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
87308130 1 SEAT BACK ADJUST. DEVICE, KIT/A LUMBAR SEARS MECH SEAT, ASSOCIATED PART OF
SEAT, SST AIR 961/2 GRAY, P/N 87268230
87567149 1 ARM, ARM ASSY, LH W/BRACKET-SEAT, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY,
P/N 87268230
87667335 1 ARM ASSY, LH ARMREST-SEAT, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N
87268230
87667337 1 ARMREST, ARM ASSY, RH W/ BRACKET, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY,
P/N 87268230
87667336 1 PAD, RH ARMREST-SEAT, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
87347940 1 KIT, SERVICE, SEAT COMBO, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
86994165 1 SEAT ACCESSORY, SERVICE RECLINER, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY,
P/N 87268230
87416475 1 KNOB, RECLINER, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
87037462 1 SEAT BACK ADJUST. DEVICE, LUMBAR KNOB KIT, ASSOCIATED PART OF SEAT, SST AIR 961/2
GRAY, P/N 87268230
87667338 1 BASE, SEAT, LP-AIR SLIDES, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
87347962 1 KIT, SERVICE, SEAT, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
87347964 1 HARNESS, SEAT SUSP WIRE, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
143786A1 1 SHAFT, SHAFT, BEARING, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
87347967 1 KIT, SERVICE, BEARING, SEAT KIT, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, PIN
87268230
87352582 1 KIT, SEAT BUMPER, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
87352578 1 KIT, SERVICE, KIT, SEAT AIRLINE, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N
87268230
87667330 1 SPARE PART, SHOCK ABSORBER, SEAT, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY,
P/N 87268230
87347970 1 COMPRESSOR, SEAT, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
82020819 1 KIT, AIR SPRING SERVICE KIT, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N
87268230
87416482 1 KIT, KIT, LOCKING SLIDE, ASSOCIATED PART OF SEAT, SST AIR 961/2 GRAY, P/N 87268230
87405471 1 SEAT ACCESSORY, SLIDE, RELEASE LEVERSEARS, ASSOCIATED PART OF SEAT, SST AIR

961/2 GRAY, P/N 87268230
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02-001 ROOF




SPX3310 PATRIOT SPRAYER

02-001 ROOF

coinka Homep getanu  Kon-Bo Onucanwne

14 BN50254 2 BOLT, 3/8-16 X 1, HH, SS

15 BN50057 4 NUT, 5/16-18 WHIZ LOCK SS

16 BN50222 4 BOLT, 5/16-18 X .75,TH, SS, PH

17 BN50759 2 NUT, 3/8-16, NLN, SS

18  BN50248 2 BOLT, 3/8-16 X 1, TH, SS, PHIL.

19 BN311759 1 ROOF, CAB (RED)

20 BN67226 1 HINGE, HALF WELDMENT

21 BN69828 2 NUT,"U" 3/8-16

34 413-68 28 BOLT, Hex, 3/8"-16 x 1/2", G5, Full Thd, HH

35 BN304231 1 PANEL, ACCESS, ROOF
BN300175 28 WASHER, 3/8, FW, G8, ASSOCIATED PART OF ACCESS PANEL, ROOF, P/N BN304231
BN304228 1 RUBBER SEAL, 1/4 X 3/4 X 43.5, ASSOCIATED PART OF ACCESS PANEL, ROOF, P/N BN304231
BN304229 1 RUBBER SEAL, 1/4 X 3/4 X 45.75, ASSOCIATED PART OF ACCESS PANEL, ROOF, P/N BN304231
BN304230 2 RUBBER SEAL, 1/4 X 3/4 X 19, ASSOCIATED PART OF ACCESS PANEL, ROOF, P/N BN304231

36 BN304240 1 INSULATOR, RUBBER, CAB ROOF, RR

37 BN304239 1 INSULATOR, RUBBER, CAB ROOF, FR

38 BN304232 1 INSULATOR, RUBBER, ACCESS PANEL

39 BN22055 2 ROD, 3/8-16 SS THD ROD 2.38

40 BN50062 4 NUT, 3/8-16, WLN, SS

41 BN65271 1 RETAINER, WLDMT-FILTER

42 87267368 1 FILTER, CAB, CHARCOAL, PANEL
87267364 1 DECAL, CAB FILTER SERVICE, ASSOCIATED PART OF FILTER, CAB, CHARCOAL PANEL, P/N

87267368

43 BN65448 2 KNOB, 3/8"-16(F)
BN50146 2 WASHER, 3/8, FW, SS, ASSOCIATED PART OF KNOB 3/8"-16(F), P/N BN65448

44 BN66131 4 LAMP, PEDASTAL MOUNT
BN300873 1 BULB, HALOGEN H3 12-VOLT, SERVICE PARTS FOR REF. 44

45 BN319432 1 FOAM, ROOF PANEL, BOTTOM
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02-002 CAB MOUNTING GROUP
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SPX3310 PATRIOT SPRAYER

02-002 CAB MOUNTING GROUP

coinka Homep getanu  Kon-Bo Onucanwne
1 495-81239 4 WASHER, 17/32" x 2 1/4" x .180", ZN

2 496-21053 2 WASHER, 17/32" x 1 1/16" x .134", FW, G8, ZND
3 H340562 2 MOUNTING PARTS, ENGINE

4  426-896 2 BOLT, Hex, 1/2"-13 x 6", G8, ND

5 232-4148 2 NUT, LOCK, 1/2"-13, GC, LN, CL8

6 495-81042 2 WASHER, 25/32" x 1 1/2" x .120", FL

7 426-1260 2 BOLT, Hex, 3/4"-10 x 3 3/4", G8, HH

8 BN319699 2 CUSHION, MOUNT - CENTER BONDED

9 BN323498 2 WASHER, CAB LIFT

10 232-41412 2 NUT, LOCK, 3/4"-10, GC, TLN, CL8




SPX3310 PATRIOT SPRAYER
02-003 DOOR & STRIKER ASSEMBLIES
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SPX3310 PATRIOT SPRAYER

02-003 DOOR & STRIKER ASSEMBLIES

coinka Homep getanu  Kon-Bo Onucanwne
1 BN29434 1 GAS STRUT, KIT CHARGED
BN29400A 1 CYLINDER, GAS CHARGED, SERVICE PARTS FOR REF. 1
BN29553A 2 BALL JOINT, STD - 13 MM DIA 5/16-18 UNC, SERVICE PARTS FOR REF. 1
BN24120 2 CLIP, SPRING, (GAS CYL), SERVICE PARTS FOR REF. 1
2 2314144 1 NUT, LOCK, 1/4"-20, GB, HH, TLN
3 BN50138 4 WASHER, 1/4, FW, SS
4  413-412 2 BOLT, Hex, 1/4"-20 x 3/4", G5, Full Thd, HH
5 413-416 3 BOLT, Hex, 1/4"-20 x 1", G5, HH
6 614-6020 3 BOLT, Hex, M6 x 20, 8.8,
7 BN66026 1 DOOR, WELDMENT
8 BN66103 1 LATCH, (DOOR) TWO ROTOR
BN67951 1 CAP, VINYL .060 X.437 X 1.5, ASSOCIATED PART OF LATCH (DOOR) TWO ROTOR, P/N BN67951
9 BN66106 1 HANDLE, (DOOR) OUTSIDE
BN303475 1 KEY, IGNITION, SET OF 2, ASSOCIATED PART OF HANDLE (DOOR) OUTSIDE, P/N BN66106
11 342162A1 1 MOLDING, SEAL, DOOR
12 231-4147 1 NUT, LOCK, 7/16"-14, GB, HH, TLN
13 BN50595 2 WASHER, 1/2, FW, SS
14 BN66109 1 CATCH, STRIKER (DOOR)
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02-004 A/C PACKAGE
- |
=
I t
I b
‘ : /—@
| a | P I DU T T S U
| i Esie
N/
- z = w

7




SPX3310 PATRIOT SPRAYER
02-004 A/C PACKAGE

CbInKa Homep aetanu

Kon-Bo Onwucaxune

BN67795
BN67796
BN311013
BN67785
BN317005
BN311014

B~ O -

_A AW

HOSE, FLEX (Not shown)

TUBE, POLY LOOM DRAIN (Not shown)

HOUSING ASSY., EVAPORATOR, SEE FIG. 02-005
COIL, CONDENSOR

SEE FIG. 02-006

PACKAGE, LOUVER & MISC., SEE FIG. 02-007







SPX3310 PATRIOT SPRAYER
02-005 EVAPORATOR HOUSING ASSEMBLY

coinka Homep getanu  Kon-Bo Onucanwne
1 BN311015 1 EVAPORATOR, HEATER

2 BN69702 1 SWITCH, LOW PRESSURE
3 BN69708 1 VALVE, WATER INLINE

4  BN311016 1 CABLE, PUSH PULL

5 BN69872 1 VALVE, EXPANSION

6 BN69703 1 SWITCH, COLD CONTROL
7 BN69709 1 SWITCH, 3 SPEED

8 BN69704 1 BLOWER ASSY., 12V

9 87268348 1 FOAM, EVAP FRONT

10 87268349 1 FOAM, EVAP REAR




SPX3310 PATRIOT SPRAYER
02-006 RECEIVER DRYER GROUP
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02-006 RECEIVER DRYER GROUP

CbInKa Homep aetanu

Kon-Bo

Onwucaxune

~No ok LoD~

BN301704
413-616
413-620
231-4146
BN51142
BN67726
BN67797

1
1
1
2
5
1
1

DECAL, CHARGE W/134A GAS

BOLT, Hex, 3/8"-16 x 1", G5, Full Thd, HH
BOLT, Hex, 3/8"-16 x 1 1/4", G5, Full Thd, HH
NUT, LOCK, 3/8"-16, GB, HH, TLN

STRAP, CABLE, .12-1.25 BUNDL

CLAMP, RECEIVER DRYER

RESERVOIR, DRYER
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02-007 PARTS PACKAGE - LOUVER & MISC
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02-007 PARTS PACKAGE - LOUVER & MISC

coinka Homep getanu  Kon-Bo Onucanwne
3 BN67731 3 NUT, SWITCH/CONTROL MTG.
4  BN67740 3 KNOB, CONTROL

5 BN311018 1 PLATE, CONTROL W/DECAL
6 BN312683 1 NUT, CABLE CONTROL

7 BN67735 4 VENT, 1-1/4 X4 1/2 RECT

8 BN67734 2 VENT, W/ HOSE ADAPTER

9 BN67732 2 VENT, 3" DIA FLAT

11 BN306271 3 TAPE, ADHESIVE, TAR 10"

13 BN311023 5 VENT, 4" DIA.W/WIRE CLIP
14 BN312684 4 CLAMP, HOSE, 2.12" TO 4"




SPX3310 PATRIOT SPRAYER
02-008 HOSE GROUP, A/IC & HEATER
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AVAILABLE




SPX3310 PATRIOT SPRAYER
02-008 HOSE GROUP, A/IC & HEATER

coinka Homep getanu  Kon-Bo Onucanwne
1954736C1 10 CLAMP, HOSE, (5/8 HEATER)
217-425 2 FITTING, 45€, 5/8" Hose x 3/4" NPTF Beaded, BEAD HOSE I.D.
217-153 4 FITTING, 5/8" Hose X 1/2" NPTF Beaded, HOSEBARB
284273A2 1 SWITCH, HIGH PRESS (N.C.)
515-23254 1 CLAMP, 1", Insul, 3/8" Bolt, "P" INSUL
832-46408 1 NUT, LOCK, M8 x 1.25, CI 8, TLN
87268899 1 HTR, 5/8" ID X 345", SUP
87268900 1 HTR, 5/8" ID X 345", RET
87268907 1 HOSE, CAB TO DRYER
87268908 1 HOSE, CAB TO COMP
87269348 1 HOSE, COND TO DRYER
895-15008 1 WASHER, M8 x 20 x 1.6, CST ZND
BN306271 3 TAPE, ADHESIVE, TAR 10"
BN306812 1 HOSE, HTR, 5/8" ID/6" SUPPLY
BN310569 1 ELBOW, HOSE BARB 1/2 MPT X 3/8 X 90 DEG
BN311012 1 HOSE ASSY., W/O-RING (A.C.)
128483A1 1 O-RING, (5/161D) HNBR (GREEN)
128484A1 1 O-RING, (7/161D) HNBR (GREEN)
128485A1 1 O-RING, (9/161D) HNBR (GREEN)
BN312080 1 COVER, HOSE, W/HDWE
BN50146 2 WASHER, 3/8, FW, SS
BN52339 2 BOLT, 3/8-16 X .5, HH, SS
BN67163 1 COVER,
BN312081 1 COVER, HOSE, W/HDWE
BN312081 10 COVER, BLT, 1/4-20 X .5, STP
BN67233 1 COVER,
BN313002 1 HOSE, W/O-RING (A.C.
128485A1 1 O-RING, (9/16 ID) HNBR (GREEN)
189819A1 1 O-RING, (11/16 ID) HNBR (GREEN)
BN67788 1 HOSE, HTR, 5/8" ID/18" RETURN
BN67789 1 HOSE, HTR, 5/8" ID/12" SUPPLY
BN67791 1 HOSE, W/O-RING (A.C.)
R54363 1 CLAMP, DOUBLE, DIA. 23.8
1

614-8025 BOLT, Hex, M8 x 25, 8.8,




SPX3310 PATRIOT SPRAYER
02-009 WINDSHIELD/WASHER PACKAGE
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02-009 WINDSHIELD/WASHER PACKAGE

coinka Homep getanu  Kon-Bo

Onwucaxune

BN300238 1 HOSE, 5/32"|.D. X 84"
BN309265 1 CABLE,
BN50052 4 NUT, 1/4-20 WHIZ LOCK SS
BN50138 4 WASHER, 1/4, FW, SS
BN50688 4 BOLT, 1/4-20 X 1.25, HH, SS
BN65947 1 SWITCH, W/ACTUATOR (WASHER)
BN67978 1 FITTING, BULKHEAD (WASHER)

1 BN67979 1 BOTTLE, W/SHIELD WASH 12V.

2 BN319829 1 CAP, VENTED

3 BN98901 1 PUMP, 12V PUMP ASSY (WASHER)
BN68329 4 BUSHING,
BN29807 4 SPACER, 9/16" OD X 12 GA X 1-12




SPX3310 PATRIOT SPRAYER
02-010 WINDSHIELD WIPER

Wiperbla = = . N

. in

Position drive arm, item # 2, to the right as shown (must be parallel with motor mount bracket). Torque nut to 150-180 Ibs. in. Position
pin "D" in hole "B" of item # 3.01This will give an 85° wiping angle and park the wiper arm and blade on the right side of the windshield
as viewed from the operator's seat.
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02-010 WINDSHIELD WIPER
coinka Homep getanu  Kon-Bo Onucanwne
1 BN29267 1 WIPER MOTOR, 2 SPEED, 12V
2  BN29268 1 DRIVE, WIPER
3 137961A1 1 SHAFT, WIPER PIVOT
4 133935A1 1 PACKAGE, PANTOGRAPH ADAPTOR
6 353273A1 1 BLADE, FRONT 22 IN
BN50671 1 BOLT, 1/4-20 X 1, HH, SS, ASSOCIATED PART OF BLADE, FRONT WIPER, 22 IN, P/N 353273A1
7 334714A1 1 WIPER
231-4144 1 NUT, LOCK, 1/4"-20, GB, HH, TLN
BN50939 2 BOLT, 1/4-28 X .5, HH, SS

Position drive arm, item # 2, to the right as shown (must be parallel with motor mount bracket). Torque nut to 150-180 Ibs. in. Position
pin "D" in hole "B" of item # 3.01This will give an 85° wiping angle and park the wiper arm and blade on the right side of the windshield
as viewed from the operator's seat.
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02-011 ACCESS PANEL ASSEMBLY, R.H.




SPX3310 PATRIOT SPRAYER
02-011 ACCESS PANEL ASSEMBLY, R.H.

coinka Homep getanu  Kon-Bo Onucanwne
1 BN65448 4 KNOB, 3/8-16 (F)

2 342163A1 2 SEAL, ELECTRICAL BAY (BEHIND SIDE ACCESS PANEL)
3 BN301713 2 RUBBER SEAL, (BEHIND SIDE ACCESS PANEL)

4  BN303165 1 PANEL, SIDE, ACCESS

5 BN303278 4 WASHER, 3/8 NP, SS

6 BN310266 2 NUT, 10-24, NLN, SS

7  BN311626 1 HANDLE, MOLDED GRAB, BLACK

8 BN311631 2 BOLT, 10-24 X .75, BSH, SS

9  342161A1 2 STIFFENER, PANEL

10 113-2296 2 BOLT, Hex, 3/8"-16 x 2", G5, Full Thd, ZND

11 113-82 2 BOLT, Hex, 3/8"-16 x 3", G5, Full Thd, ZND




SPX3310 PATRIOT SPRAYER
03-001(01) ENGINE PACKAGE
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SPX3310 PATRIOT SPRAYER
03-001(01) ENGINE PACKAGE

coinka Homep getanu  Kon-Bo

Onwucaxune

2 BN315577
3 BN311554
4 BN311596
5 BN314934
362559A3
J286503

[ L L UL (L (I N

BN314986
326347A1
BN319998
BN316439
87270000
BN322891

© O 0o N O™
R G L I G

87272737
293685A1 1
87272738 1

ALTERNATOR, SEE FIG. 03-032

ENGINE, STARTER W/ HDWE SEE FIG. 03-002

FLYWHL W/HDWE SEE FIG. 03-003

ENGINE, CDC 5.9L-200HP ASY

CDC (6TA-590) 200HP, PARTS OF ENGINE, CDC 5.9L-200 HP ASSY, P/N BN314934

FILTER, FUEL, Single pkg qty. For multi pkg [qty.12] order J286503MP, , PARTS OF ENGINE, CDC
5.9L-200 HP ASSY, P/N BN314934

SENDER, TEMPERATURE, ENGINE SERVICE ITEMS

SENDER UNIT, 1/2-14 NPTF

SENDER UNIT, OIL PRESS

A/C SEE FIG. 03-031

HARNESS, WIRE, ENGINE

HARNESS, WIRE, CDC 200 ENGINE, INDICATES OLD PART NUMBER OR CAN ORDER NEWER
PART NUMBER LISTED ABOVE

OIL BREATHER, (Not shown), ASN 20274

HOSE, DRAIN

HOSE, 5/8 X 5/8
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03-001(02) ENGINE PACKAGE
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SPX3310 PATRIOT SPRAYER
03-001(02) ENGINE PACKAGE

coinka Homep getanu  Kon-Bo

Onwucaxune

2 BN315577
3 BN311554
4 BN311596
5 BN314934
362559A3
J286503

[ L L UL (L (I N

BN314986
326347A1
BN319998
BN316439
87270000
BN322891

© O 0o N O™
R G L I G

87272737
293685A1 1
87272738 1

ALTERNATOR, SEE FIG. 03-032

ENGINE, STARTER W/ HDWE SEE FIG. 03-002

FLYWHL W/HDWE SEE FIG. 03-003

ENGINE, CDC 5.9L-200HP ASY

CDC (6TA-590) 200HP, PARTS OF ENGINE, CDC 5.9L-200 HP ASSY, P/N BN314934

FILTER, FUEL, Single pkg qty. For multi pkg [qty.12] order J286503MP, , PARTS OF ENGINE, CDC
5.9L-200 HP ASSY, P/N BN314934

SENDER, TEMPERATURE, ENGINE SERVICE ITEMS

SENDER UNIT, 1/2-14 NPTF

SENDER UNIT, OIL PRESS

A/C SEE FIG. 03-031

HARNESS, WIRE, ENGINE

HARNESS, WIRE, CDC 200 ENGINE, INDICATES OLD PART NUMBER OR CAN ORDER NEWER
PART NUMBER LISTED ABOVE

OIL BREATHER, (Not shown), ASN 20274

HOSE, DRAIN

HOSE, 5/8 X 5/8




SPX3310 PATRIOT SPRAYER
03-002 STARTER PACKAGE W/HARDWARE
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SPX3310 PATRIOT SPRAYER

03-002 STARTER PACKAGE W/HARDWARE

coinka Homep getanu  Kon-Bo Onucanwne
1 258820A1 1 SCREW,M5X8

2 259720A1 1 MOTOR, STARTER, 12V 4.0 KW (DENSO)

3 614-10035 3 BOLT, Hex, M10 x 35, 8.8, Full Thd, HH

4 832-46410 1 NUT, LOCK, M10x 1.5, ClI 8, TLN

5 892-11005 1 WASHER, LOCK, M5,

6 892-11010 1 WASHER, LOCK, M10,

7 895-11010 3 WASHER, M10 x 20 x 2, FLAT
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SPX3310 PATRIOT SPRAYER

03-003 FLYWHEEL COUPLER W/HARDWARE

coinka Homep getanu  Kon-Bo Onucanwne
BN25680 1 PLATE, COUPLER, PUMP MT (INCLUDES REF. 1 AND 2)

1 BN309955 1 FLYWHEEL, COUPLER

2 BN309956 1 FLYWHEEL WITH GEAR, PUMP MOUNT

3 426-612 8 BOLT, Hex, 3/8"-16 x 3/4", G8, Full Thd, HH

4  614-10030 10 BOLT, Hex, M10 x 30, 8.8,
BN300499 2 WASHER, M10, FW, 10.9, ASSOCIATED PART OF M10 1.5 X 30, HH 8.8, P/N 614-10030
614-10035 2 BOLT, Hex, M10 x 35, 8.8, Full Thd, , ASSOCIATED PART OF M10 1.5 X 30, HH 8.8, P/N 614-10030
BN311566 1 HYDROSTAT LINKAGE, SEE FIG. 03-041, (Not shown)




SPX3310 PATRIOT SPRAYER

03-004 FLYWHEEL AND HOUSING




SPX3310 PATRIOT SPRAYER

03-004 FLYWHEEL AND HOUSING

CbInKa Homep aetanu

Kon-Bo Onwucaxune

O NOoO O b Wi

J937426
J912473
854-12040
J925234
J928989
J912072
J910248
238-5212
353-225
J936822
J905427
J901395
J900269

QO OO0 m m A N 00

HOUSING, FLYWHEEL

O-RING, FLYWHEEL, TO BLOCK

BOLT, Hex Flg, M12 x 40, 10.9, HEAVY
PLATE,

CLIP, RETAINING

SCREW, SELF TAP, 8- 1.25 X 15 MM
PLUG, FLYWHEEL HOUSING SEALING
O-RING, -212, 70 Duro, .859" ID x .139" Thk,
PLUG, Sitd Hd, 3/4"-16, HEX, NF
FLYWHEEL WITH GEAR, ENGINE

GEAR, RING

SCREW, Hex, M12 x 1.25 x 32, Spc, SPECIAL
WASHER, FLAT, SPECIAL




SPX3310 PATRIOT SPRAYER
03-005 A/C COMPRESSOR ASSEMBLY




SPX3310 PATRIOT SPRAYER
03-005 A/C COMPRESSOR ASSEMBLY

128483A1

coinka Homep getanu  Kon-Bo Onucanwne

1 1999755C3 1 COMPRESSOR, ASSY AIR CONDITIONING, CONSISTS OF REF. 2 TO 4
2 135324A1 1 CLUTCH,

3 A49667 1 PLUG,

4 1

O-RING, 5/16 ID X 1/16







SPX3310 PATRIOT SPRAYER

17  854-10075
22 J911566

BOLT, Hex Fig, M10 x 75, 10.9,
BELT,

03-006 WATER PUMP
coinka Homep getanu  Kon-Bo Onucanwne
J286277 1 PUMP, WATER, CONSISTS OF REF. 1 TO 3
1 NSS 1 NOT SERVICED SEPARATELY, PUMP
2 NSS 1 NOT SERVICED SEPARATELY, PULLEY
3 238-5341 1 O-RING, -341, 70 Duro, 3.475" ID x .210" Thk,
4 J900227 2 SCREW, Hex, M8 x 1.25 x 22, SPECIAL
5 J914461 1 PULLEY,
6 J911922 1 SUPPORT ASSY., CONSISTS OF REF. 7 TO 11
7 J907769 1 BOLT,M10 X 70
8 J923044 1 RETAINER,
9 100-21250 2 RING, SNAP, 2.50", Int, #250, RETAINING, NO. 250
10 J910739 1 BEARING, BALL,
11 J911924 1 HUB,
12 845-8040 4 BOLT, Hex Flg, M8 x 40, 8.8,
13 J925275 1 SUPPORT,
14 854-10075 1 BOLT, Hex Flg, M10 x 75, 10.9,
15 J925186 2 SCREW, COUNTERSUNK, Torx Soc, M8 x 1.25 x 21,
16 J936203 1 TENSIONER, BELT,
1
1




SPX3310 PATRIOT SPRAYER
03-007 CYLINDER BLOCK FRONT COVER
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03-007 CYLINDER BLOCK FRONT COVER

J823494

coinka Homep getanu  Kon-Bo Onucanwne
1 J935583 1 COVER,
2 NSS 1 NOT SERVICED SEPARATELY, SEAL - OIL, FRONT, ORDER SEAL KIT A77889 OR A77890 SEE
FIG. 03-020
4 J936256 1 HOUSING,
5 J938156 1 GASKET,
6 845-8050 11 BOLT, Hex Fig, M8 x 50, 8.8,
7 J924962 11 BOLT, M8 X 16
8 J926846 5 BOLT, M8 X 20
9 J900257 2 PIN, 16 MM
10 J919683 1 HOUSING, TIMING PIN
11 J915772 1 SEALRING, RET
12 J907998 2 SCREW, LOCK, Spc Rd Torx Hd, M5 x 17,
13 J903924 1 PIN,
14 J913994 1 O-RING,
15  100-2587 1 RING, SNAP, 0.875", Int, #87,
19 J903463 1 COVER,
20 J903475 1 SEAL,
1

SEALANT, 3 OZ, USE WITH: P/N: J935582, REF. 1
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SPX3310 PATRIOT SPRAYER

03-008 MANIFOLDS

coinka Homep getanu  Kon-Bo Onucanwne
1 J928503 1 COOLER, AFTER

2 J938152 1 GASKET, MOUNTING

3 J930837 10 SCREW, FLANGE

4 845-10075 2 M8 X75HEXFLANGE

5 J927956 1 TUBE,

6 J926446 1 TUBE,

7 J918607 1 HOSE, LARGE, 43 MM (1-11/16 IN)

8 J928492 1 TUBE,

9 J907167 1 COUPLING, SPLINED,

10 J937613 6 CLAMP, HOSE,

11 J909394 1 COCK, DRAIN,

12 J906619 2 PLUG, HEX, 1/8 PT

13 J910778 1 DECAL, CAUTION, NOT ILLUSTRATED

14 J928502 1 CONNECTOR, AIR

15 J916437 1 HOSE, PLAIN

16 J930426 1 GASKET, AIR COMPRESSOR

17 214-1540 2 CLAMP, HOSE, #40, 2.06/3.00 Type F Worm, W/liner,
18 896-15008 2 WASHER, M8 x 21.5x 2.5, HT, PLAIN

19 J918611 1 HOSE, LARGE, PLAIN

20 J930789 1 TEE, 1/8 X 1/8 X 1/8 PIPE

21 217-281 1 FITTING, 45¢, 1/4" Hose x 1/8" NPTF, Barbed, STEM
22 J919644 1 FITTING, BANJO

23 J903035 1 BOLT, BANJO,

24 J935171 2 WASHER, SEALING, 12 MM

25 J920803 1 CONNECTOR,

26 J925438 1 HOSE, 1/4 X 130 MM

27 J934607 1 TUBE,

28 214-1404 2 CLAMP, HOSE, #4, 0.25/0.62 Type M Worm,




SPX3310 PATRIOT SPRAYER
03-009 TURBOCHARGER & CONNECTIONS MANIFOLDS

TO CYLINDER BLOCK




SPX3310 PATRIOT SPRAYER
03-009 TURBOCHARGER & CONNECTIONS MANIFOLDS

coinka Homep getanu  Kon-Bo Onucanwne

1 JR802697 1 REMAN-TURBOCHARGER, WITH GASKET, ONLY FOR N.A., SEE FIG. 03-012
1 JC536327 1 TURBOCHARGER, RETURN NUMBER, SEE FIG. 03-012
1 J802697 1 KIT, TURBOCHARGER WITH GASKETS, SEE FIG. 03-012
2 J919369 1 GASKET, MOUNTING

3 J818823 4 STUD,

4 J818824 4 NUT, FLANGE, M10

5 J931747 1 MANIFOLD,

12 J918562 1 HOSE, 538 MM (21-1/4 IN)

13 J934093 1 TUBE,

14 J937706 1 GASKET, MOUNTING

15 845-8020 2 BOLT, Hex Flg, M8 x 20, 8.8, Full Thd, FLANGE

16 J286499 1 HOSE, 76 MM (3 IN)

17 214-1512 2 CLAMP, HOSE, #12, .69/1.25 Type F Worm, W/liner, CLAMP
18 J931973 1 TUBE,

19 J927154 6 GASKET, GASKET, MANIFOLD

20 J901448 12 SCREW, Hex Flg, Lock, M10 x 1.50 x 65, FLANGE

21 J919687 2 CONNECTOR, ELEC, ADAPTER, INCLUDES: REF. 22

22 238-5013 2 0O-RING, -013, 70 Duro, .426" ID x .070" Thk,

23  222-993 2 GASKET, 3/8 Tube, Fl, Copper, COPPER

24 238-7018 1 O-RING, -018, CI 7, .739" ID x .070" Thk,




SPX3310 PATRIOT SPRAYER
03-010 AFTERCOOLER SPACER




SPX3310 PATRIOT SPRAYER

03-010 AFTERCOOLER SPACER

CbInKa Homep aetanu

Kon-Bo

Onwucaxune

OB OoODN -~

217-466
J938152
J900956
J928464
845-6015

1
1
2
1
1

PLUG, DRAIN, Sq Soc, 1/2"-14, NTPF, PIPE

GASKET, INT MANIFOLD COVER

PLUG, EXPANSION

SPACER, CONNECTION

BOLT, Hex Flg, M6 x 15, 8.8, Full Thd, HEX FLANGE HEAD CAP







SPX3310 PATRIOT SPRAYER
03-011 EXHAUST SYSTEM

coinka Homep getanu  Kon-Bo Onucanwne
1 J910991 1 ELBOW, TURBOCHARGER EXHAUST

2 A170467 1 CLAMP, INCLUDES HARDWARE

3 J930717 1 BRACKET,

4 844-10025 4 BOLT, Hex Flg, M10 x 25, 8.8, Full Thd, HEAVY

5 217-432 1 PLUG, Hex Soc, 1/4"-18,




SPX3310 PATRIOT SPRAYER
03-012 TURBOCHARGER




SPX3310 PATRIOT SPRAYER
03-012 TURBOCHARGER

CbInKa Homep aetanu

Kon-Bo Onwucaxune

JR802697

JC536327
J802697
J537817
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
J759917
J535001
J527759
614-8020
J533163
J534309
J575169

1
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REMAN-TURBOCHARGER, WITH GASKET, ONLY FOR N.A., SEE FIG. 03-013 FOR THE
REMAINDER OF THE TURBOCHARGER ASSEMBLY.
TURBOCHARGER, RETURN NUMBER

KIT, WITH GASKETS

HOUSING, CENTER, TURBOCHARGE, CONSISTS OF REF. 2 TO 16
NOT SERVICED SEPARATELY, NUT

NOT SERVICED SEPARATELY, IMPELLER

NOT SERVICED SEPARATELY, SEAL

NOT SERVICED SEPARATELY, SEAL

NOT SERVICED SEPARATELY, SLINGER

NOT SERVICED SEPARATELY, RING

NOT SERVICED SEPARATELY, BAFFLE

NOT SERVICED SEPARATELY, BEARING, THRUST

NOT SERVICED SEPARATELY, COLLAR

NOT SERVICED SEPARATELY, BEARING, JOURNAL

NOT SERVICED SEPARATELY, RING

NOT SERVICED SEPARATELY, HOUSING

NOT SERVICED SEPARATELY, SHIELD

NOT SERVICED SEPARATELY, SEAL

NOT SERVICED SEPARATELY, ROTOR AND SHAFT

SET SCREW,

GASKET, MOUNTING

ADAPTER,

BOLT, Hex, M8 x 20, 8.8,

RING, SNAP,

PLATE,

KIT, REPAIR, TURBO, CONSISTS OF REF. 2,4,5,7TO9, 11,12 AND 15







SPX3310 PATRIOT SPRAYER

03-013 WASTEGATE ACTUATOR

12 814-8035

coinka Homep getanu  Kon-Bo Onucanwne

J802695 1 TURBOCHARGER, CONSISTS OF REF. 1 TO 12, ALSO INCLUDES REF. 2 TO 22, SEE FIG. 03-012
1 J594348 1 ACTUATOR,
2 J528177 1 LINK,
3 425-155 1 NUT, Jam, 5/16"-24, G5, NF
4 J528204 2 NUT, LOCK
5 J528221 1 RING, SNAP,

NSS 1 NOT SERVICED SEPARATELY, HOUSING ASSY, CONSISTS OF REF. 6 TO 12, ORDER: J802695
6 895-11008 3 WASHER, M8 x 16 x 1.6,
7 J532195 3 SPACER, 13.6 MM
8 J532196 1 SPACER, 19 MM
9  814-8055 1 BOLT, Hex, M8 x 55, 8.8,
10 J533328 1 SUPPORT, BRACKET
11 NSS 1 NOT SERVICED SEPARATELY, HOUSING

2

BOLT, Hex, M8 x 35, 8.8,




SPX3310 PATRIOT SPRAYER
03-014 OIL FILTER & COOLER




SPX3310 PATRIOT SPRAYER
03-014 OIL FILTER & COOLER

CbInKa Homep aetanu

Kon-Bo Onwucaxune

O NOoO OB WD~

J918954
NSS
J909355
J906619
J936365
J915787
J929457
J925009
J918428
845-8035
J934430
J929792
J921558
87549580
J942914

—
N

HEAD, CONSISTS OF REF. 1, 2

NOT SERVICED SEPARATELY, HEAD, ORDER: J918954
ADAPTER,

PLUG, HEX, 1/8 PT

VALVE, PRESSURE RELIEF,

PLUG,

O-RING, 23/32 ID X 7/64

SPRING,

PLUNGER

BOLT, Hex Fig, M8 x 35, 8.8, FLANGE

FILTER, ENGINE OIL, IF USED

GASKET, MOUNTING

COOLER, OIL

GASKET, OIL COOLER CORE-CUMMINS

GASKET, OIL COOLER CORE, INDICATES OLD PART NUMBER OR CAN ORDER NEWER PART
NUMBER LISTED ABOVE




SPX3310 PATRIOT SPRAYER
03-015 OIL PUMP & OIL PAN




SPX3310 PATRIOT SPRAYER

03-015 OIL PUMP & OIL PAN
coinka Homep getanu  Kon-Bo Onucanwne
1 J937404 1 PUMP, ENGINE OIL,
1 JR937404 1 REMAN-PUMP, ENGINE OIL,
1 JC937404 1 CORE-PUMP, ENGINE OIL,
2 J900677 4 BOLT, M8 X 30
3 J921992 1 PIPE, SUCTION,
4 845-8020 2 BOLT, Hex Fig, M8 x 20, 8.8, Full Thd,
5 J938157 1 GASKET, MOUNTING
6 J915703 1 PAN, ENGINE OIL,
8 J920400 36 BOLT, M8 X 25
9 J924148 1 PLUG, HEX, M22
10 J902425 1 WASHER,
11 J924147 1 PLUG, HEX, M18
12 J920773 1 WASHER, SEALING,
13 NSS 1 NOT SERVICED SEPARATELY, GASKET, MOUNTING, ORDER: A77979
A77979 1 KIT, GASKET, CONSISTS OF REF. 5, 12, 16
A77490 AR KIT, ENGINE OIL
24 NSS 1 NOT SERVICED SEPARATELY, ELEMENT, HEATER (ORDER A77490)
25 J905113 1 CABLE, ENGINE BLOCK HEATER
26 J902425 1 WASHER, SCAL, PLUG




SPX3310 PATRIOT SPRAYER

03-016 CYLINDER HEAD & GASKETS




SPX3310 PATRIOT SPRAYER

03-016 CYLINDER HEAD & GASKETS

coinka Homep getanu  Kon-Bo Onucanwne

1 JR938656 1 CYLINDER HEAD, REMANUFACTURED, NORTH AMERICA ONLY, SEE FIG. 03-017

1 JC938656 1 CYLINDER HEAD, RETURN NUMBER, SEE FIG. 03-017

1 J938656 1 CYLINDER HEAD, CONSISTS OF REF. 1 -12, SEE FIG. 03-017

1 J934746 1 CYLINDER HEAD, CONSISTS OF REF. 2, SEE FIG. 03-017

2 J928404 6 COVER,

3 J930906 6 GASKET,

4 J935449 6 ISOLATOR,

4A  495-11041 6 WASHER, 3/8", SAE,

5 J907049 6 BOLT, FLANGE, M8 X 21

6 J283335 1 GASKET, CYL. HEAD

6 J283337 1 GASKET, CYL. HEAD, 0, 25 MM

6 J283339 1 GASKET, CYL. HEAD, 0, 50 MM

7 J908118 1 BRACKET,

8 844-12030 2 BOLT, Hex Fig, M12 x 30, 8.8,

9 J903757 1 BRACKET, PARTS OF THERMOSTAT AND HOUSING

A77736 1 PACKAGE, THERMOSTAT, CONSISTS OF REF. 10, 11, PARTS OF THERMOSTAT AND HOUSING

10 J923331 1 GASKET, PARTS OF THERMOSTAT AND HOUSING

11 NSS 1 NOT SERVICED SEPARATELY, THERMOSTAT, ORDER: A77736, PARTS OF THERMOSTAT AND
HOUSING

12 J285102 1 HOUSING, PARTS OF THERMOSTAT AND HOUSING

13 845-8070 2 BOLT, Hex Fig, M8 x 70, 8.8, FLANGE, PARTS OF THERMOSTAT AND HOUSING

14 845-8035 1 BOLT, Hex Flg, M8 x 35, 8.8, FLANGE, PARTS OF THERMOSTAT AND HOUSING

15 J287096 1 SUPPORT, PARTS OF THERMOSTAT AND HOUSING

16 844-8025 4 BOLT, Hex Flg, M8 x 25, 8.8, FLANGE, PARTS OF THERMOSTAT AND HOUSING

17 J910924 1 PLATE, M8 X 25, PARTS OF THERMOSTAT AND HOUSING

18 838-5310 2 PIN, LOCK, M3 x 10, Slotted, PARTS OF THERMOSTAT AND HOUSING




SPX3310 PATRIOT SPRAYER
03-017 VALVE MECHANISM
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SPX3310 PATRIOT SPRAYER

03-017 VALVE MECHANISM
coinka Homep getanu  Kon-Bo Onucanwne
JR938656 1 CYLINDER HEAD, REMANUFACTURED, NORTH AMERICA ONLY
JC938656 1 CYLINDER HEAD, RETURN NUMBER
J938656 1 CYLINDER HEAD, CONSISTS OF REF. 1-12
1 J934746 1 CYLINDER HEAD, CONSISTS OF REF. 2
2 AT77783 5 PLUG, EXPANSION, 20.93
3 217-466 5 PLUG, DRAIN, Sq Soc, 1/2"-14, NTPF,
4  J906619 2 PLUG, HEX, 1/8 PT
5 A77505 1 PLUG, 3/4 PT
6 J900250 24 SCREW, RETAINER
7 J935038 12 RETAINER,
8 J926700 12 SPRING, VALVE,
9 J921640 6 SEAL,
10 J921640 6 SEAL,
11 J920867 6 VALVE, INTAKE
12 J920868 6 VALVE, EXHAUST
13 J910412 12 PAD, WEAR, INTAKE AND EXHAUST, SERVICE REPAIR ONLY
14 J904408 6 GUIDE, 14 MM OD, INTAKE, SERVICE REPAIR ONLY, REAM TO FIT
15 J904409 6 GUIDE, 14 MM OD, EXHAUST, SERVICE REPAIR ONLY, REAM TO FIT
16 J906206 12 GUIDE, 11 MM OD, INTAKE AND EXHAUST, SERVICE REPAIR ONLY, REAM TO FIT
17 J906854 6 SEAT, VALVE, INTAKE, SERVICE REPAIR ONLY
18 J904105 6 SEAT, VALVE, EXHAUST, SERVICE REPAIR ONLY
19 J920779 6 BOLT, SPECIAL, 70 MM
19 J920780 14 BOLT, SPECIAL, 120 MM
20 J931623 12 TAPPET,
21 J284377 12 ROD, PUSH,
22 J922488 6 SUPPORT,
23 J901221 6 BOLT,M8X75
24 J920781 6 BOLT, SPECIAL, 180 MM
25 J910811 6 ROCKER, CONSISTS OF REF. 26 TO 28
26 NSS 1 NOT SERVICED SEPARATELY, INSERT
27 J934806 1
28 A77902 1 NUT, SPECIAL, 3/8 - 24 NF
29 J910810 6 ROCKER, CONSISTS OF REF. 30 TO 32
30 NSS 1 NOT SERVICED SEPARATELY, INSERT
31 J934086 1 SCREW,
32 A77902 1 NUT, SPECIAL, 3/8 - 24 NF
33 J900242 12 RING,
34 J900245 12 WASHER,
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03-018 CAMSHAFT




SPX3310 PATRIOT SPRAYER

03-018 CAMSHAFT

coinka Homep getanu  Kon-Bo Onucanwne

1 J929886 1 CAMSHAFT,

2 836-4065 1 WOODRUFF KEY, M4 x 6.5 x 15.72,

3 J927155 1 SUPPORT,

4 J929028 1 PINION,

5 J900227 2 SCREW, Hex, M8 x 1.25 x 22, SPECIAL

6 J940059 1 BUSHING, FRONT

7 J903242 6 BEARING, INTERMEDIATE AND REAR, SERVICE REPAIR ONLY




SPX3310 PATRIOT SPRAYER
03-019 CYLINDER BLOCK




SPX3310 PATRIOT SPRAYER
03-019 CYLINDER BLOCK

coinka Homep getanu  Kon-Bo

Onwucaxune

362559A2 AR

J933643 1
JR933643 1
6-590-SHBC 1
335865A1 1

335865A1R
6-590-LBC
J937700
87579994
J900068
J927948
J940059
ATT7782
J900956
41-1616
J931973
J933220
11 J900955
12 172599
13 J926047
16 J900257
18 J902343
19 J900068
22 217-466
23 J937214
25 J928759
26 845-8016
27 J927913
28 J907586
29 J284623
32 J916625
33 J906697
34 844-10025
35 J938059
36 J935617
37 ATT7424
40 J935619

196803A1

309651A1
41 J916127
41A NSS
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ENGINE ASSY, LESS: STARTER, ALTERNATOR, FAN, FAN BELT, AIR CLEANER, MUFFLER, AND
EXHAUST PIPE SERVICE WITH 335865A1

ENGINE, SKELETON, SHORT (6 CYL.)

ENGINE (EXCHANGE), SHORT (REMAN.)

CORE, SHORT EMIS. 6-590 (CORE)

ENGINE, BASIC, 6TA-590 BASIC SERVICE, LESS: STARTER, ALTERNATOR, FAN, FAN BELT, AIR
CLEANER, MUFFLER, EXHAUST MANIFOLD, FLYWHEEL, AND HOUSING, OIL FILL & DIPSTICK,
FUEL INJECTION PUMP, INJECTORS & LINES, FRONT PULLEY, BELT TEN-SIONER,
TURBOCHARGER & AFTER COOLER

ENGINE (EXCHANGE), BASIC 6TA-590 (REMAN.)

CORE-ENGINE, BASIC 6-590 EMIS. (CORE)

CYLINDER BLOCK, STRIPPED (INCLUDES REF. 2 TO 8) (ALSO ORDER J933220 KIT)
CAP, MAIN BEARING, CUMMINS 3974157

SPACER, 18 MM OD

SCREW, Hex Flg Hd, M12 x 1.5 x 119,

BUSHING, SEE FIG. 03-018

PLUG, 58 MM

PLUG, 18 MM OD

PLUG, Cup, 1", Stainless,

TUBE,
PACKAGE,SERVICE, HARDWARE (INCLUDES REF. 11, 13 TO 19, 23, 47 TO 56, 63)
PLUG, 10 MM OD

PLUG, Exp, 2 3/8",

GASKET, O-RING, 57 MM ID

PIN, 16 MM

DOWEL, 16 MM OD

SPACER, 18 MM OD

PLUG, DRAIN, Sq Soc, 1/2"-14, NTPF,

NOZZLE CAP,

SEAL,

BOLT, Hex Flg, M8 x 16, 8.8, Full Thd,

COVER,

BAFFLE,

GASKET,

SLEEVE, TRANSMISSION, WATER INLET

SEAL, 50 MM ID

BOLT, Hex Flg, M10 x 25, 8.8, Full Thd,

DIPSTICK,

TUBE,

PLUG,

TUBE, OIL FILLER

KIT, HEATING COIL (N.A. ONLY) (CONSISTS OF REF. 41 TO 43), 120V

KIT, OPTIONAL HEATING COIL (CONSISTS OF REF. 41A, 42A)

RESISTOR,

NOT SERVICED SEPARATELY,




SPX3310 PATRIOT SPRAYER
03-019 CYLINDER BLOCK

coinka Homep getanu  Kon-Bo Onucanwne

42 196466A1 CABLE, ELECTRIC, 1829 MM (72 IN)
42A 196466A1 CABLE, ELECTRIC,

1
1
43 J910517 1 O-RING,
47 AT77429 1 PLUG, 172 PT
48 172599 1 PLUG, Exp, 2 3/8",
49  J900958 1 PLUG, 32 MM OD
50 J678923 3 PLUG, (INCLUDES REF. 51)
51 637-72081 1 O-RING, CI 7,8.1MM ID x 1.6 Thk,
52 J920706 1 PLUG, 22 MM
53 217-153 1 FITTING, 5/8" Hose X 1/2" NPTF Beaded, HOSE BARB
54 J678921 AR PLUG, (INCLUDES REF. 55)
55 J678912 1 O-RING,
AT7924 1 KIT, ENGINE OVERHAUL, COMPOSED OF REFS BELOW:
J930187 6 PISTON, ENGINE (STD)
J734047 6
ATT7465 6 BEARING, CON. ROD, SY
A77896 1 BEARING, THRUST, SY, MAIN
AT7925 1 KIT, GASKET, SY, VALVE GRIND
J283335 1 GASKET, S, CYL HEAD (STD)
AT7979 1 KIT, GASKET, SY, OIL PAN
56 J932296 1 PLUG, (INCLUDES REF. 57)
57 J330478 1 O-RING,
59  J678921 1 PLUG, (INCLUDES REF. 60), M14
60 J678912 1 O-RING, 11.3ID X 2.2 MM
63 844-8016 1 BOLT, Hex Flg, M8 x 16, 8.8,
64 238-7018 1 O-RING, -018, Cl 7, .739" ID x .070" Thk,
65 J918614 1 HOSE, LARGE,
66 J904230 1 CLAMP, SPRING
67 J928989 1 CLIP,
1

68 A77505 PLUG, 3/4 PIPE




SPX3310 PATRIOT SPRAYER
03-020 CRANKSHAFT




SPX3310 PATRIOT SPRAYER

03-020 CRANKSHAFT
coinka Homep getanu  Kon-Bo Onucanwne
JR908032 AR REMAN-CRANKSHAFT, NORTH AMERICA ONLY - ORDER: J908032
JC908032 AR CORE-CRANKSHAFT, RETURN NUMBER
1 J908032 1 CRANKSHAFT, SSY - CONSISTS OF REF. 2, 3
2 J929027 1 PINION,
3 J904483 1 PIN,
4 NSS 1 NOT SERVICED SEPARATELY, SEAL (ORDER REF. 13 OR 18)
5 J918999 1 DAMPER, PULLEY
6 J903857 4 BOLT, FLANGE M12 X 36
7 NSS 1 NOT SERVICED SEPARATELY, SEAL (ORDER REF. 23)
8 J936904 1 COVER, REAR,
9 845-6015 6 BOLT, Hex Fig, M6 x 15, 8.8, Full Thd,
10 J938159 1 GASKET, MOUNTING
11 A77405 6 BEARING, CRANKSHAFT, (STANDARD)
11 A77472 6 BEARING, CRANKSHAFT, (UNDERSIZE : 0.25 MM)
11 AT77474 6 BEARING, CRANKSHAFT, (UNDERSIZE : 0.50 MM)
11 AT77476 6 BEARING, CRANKSHAFT, (UNDERSIZE : 0.75 MM)
11 A77478 6 BEARING, CRANKSHAFT, (UNDERSIZE : 1.00 MM)
12 A77896 1 BEARING, THRUST, CRANKSHAFT (STANDARD)
12 AT77473 1 BEARING, CRANKSHAFT (UNDERSIZE : 0.25 MM)
12 AT7475 1 BEARING, CRANKSHAFT (UNDERSIZE : 0.50 MM)
12 A7T7477 1 BEARING, THRUST, CRANKSHAFT (UNDERSIZE : 0.75 MM)
12 A77479 1 BEARING, THRUST, CRANKSHAFT (UNDERSIZE : 1.00 MM)
12 A77841 1 BEARING, THRUST, CRANKSHAFT (UNDERSIZE : 0.50 MM, OVERSIZE : 0.50 MM)
12 A77840 1 BEARING, THRUST, CRANKSHAFT (UNDERSIZE : 1.00 MM, OVERSIZE : 1.00 MM)
13 A77889 1 PACKAGE, SEALS, CRANKSHAFT FRONT CONSISTS OF REF. 14 TO 17
14 NSS 1 NOT SERVICED SEPARATELY, SEAL
15 NSS 1 NOT SERVICED SEPARATELY, TOOL
16 NSS 1 NOT SERVICED SEPARATELY, TOOL
17 NSS 1 NOT SERVICED SEPARATELY, SHIELD
18 A77890 1 PACKAGE, SEALS, CRANKSHAFT FRONT, CONSISTS OF REF. 19 TO 22
19 NSS 1 NOT SERVICED SEPARATELY, SEAL
20 NSS 1 NOT SERVICED SEPARATELY, SLEEVE
21 NSS 1 NOT SERVICED SEPARATELY, TOOL
22 NSS 1 NOT SERVICED SEPARATELY, SHIELD
23 J934486 1 KIT, SERVICE, PACKAGE, SEALS, CRANKSHAFT, REAR, CONSISTS OF REF. 24 TO 25
24 NSS 1 NOT SERVICED SEPARATELY, TOOL
24A NSS 1 NOT SERVICED SEPARATELY, TOOL
25 NSS 1 NOT SERVICED SEPARATELY, SEAL
26 A77810 1 KIT, SERVICE, CRANKSHAFT, REAR, CONSISTS OF REF. 27, 28
27 NSS 1 NOT SERVICED SEPARATELY, SLEEVE
1

28 NSS NOT SERVICED SEPARATELY, SEAL




SPX3310 PATRIOT SPRAYER

03-021 FRONT GEAR TRAIN ACCESSORY DRIVE

Before engine S/N 46083090

Engine S/N 46083080 and later

Front Gear Train Acc Drive




SPX3310 PATRIOT SPRAYER
03-021 FRONT GEAR TRAIN ACCESSORY DRIVE

coinka Homep getanu  Kon-Bo Onucanwne
NSS 1 NOT SERVICED SEPARATELY, DRIVE HYDRAULIC PUMP, BSN 46083090
1 J923237 1 ADAPTER, HYDRAULIC PUMP, BSN 46083090
2 J902601 1 BEARING, ROLLER, , BSN 46083090
3 J923242 1 SHAFT, ACCESSORY DRIVE, BSN 46083090
4 J931338 1 GEAR, ACCESSORY DRIVE, BSN 46083090
5 J929751 1 GASKET, ACC DRIVE COVER, BSN 46083090
6 J914868 1 COVER, PLATE, BSN 46083090
7 J931996 1 SPACER, MOUNTING, BSN 46083090
8  844-12025 1 BOLT, Hex Flg, M12 x 25, 8.8, , BSN 46083090
9  854-12065 2 BOLT, Hex Fig, M12 x 65, 10.9, , BSN 46083090
10 854-12060 2 BOLT, Hex Fig, M12 x 60, 10.9, , BSN 46083090
11 J931825 1 BRACE, HYDRAULIC PUMP, BSN 46083090
J936222 AR DRIVE, HYDRAULIC PUMP, ASN 46083090
1 J936129 1 FLANGE, HYDRAULIC PUMP, ASN 46083090
2 J935644 1 BEARING, ROLLER, , ASN 46083090
3 J935645 1 SHAFT, ACCESSORY DRIVE, ASN 46083090
4 J936136 1 GEAR, ACCESSORY DRIVE, ASN 46083090
5 J938655 2 GASKET, ACC DRIVE COVER, ASN 46083090
6 J914868 1 COVER, PLATE, ASN 46083090
7 J931996 1 SPACER, MOUNTING, ASN 46083090
8  844-12025 1 BOLT, Hex Flg, M12 x 25, 8.8, , ASN 46083090
9  854-12065 2 BOLT, Hex Fig, M12 x 65, 10.9, , ASN 46083090
10 854-12060 2 BOLT, Hex Fig, M12 x 60, 10.9, , ASN 46083090
11 J931825 1 BRACE, HYDRAULIC PUMP, ASN 46083090
12 J939694 1 ELBOW, , ASN 46083090
1

13 J924867 HOSE, FLEXIBLE, ASN 46083090
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KIT, STANDARD CONSISTS OF REF. J802746,1 TO 5

RING SET, PISTON, M CONSISTS OF REF. 1 TO 3

NOT SERVICED SEPARATELY, RING, TOP

NOT SERVICED SEPARATELY, RING, MIDDLE

NOT SERVICED SEPARATELY, RING, BOTTOM

NOT SERVICED SEPARATELY, PISTON, STANDARD

RING, SPECIAL,

PIN,

KIT, PISTON, OVERSIZE : 0.5 MM, CONSISTS OF REF. J802422,1 TO 5
RING SET, PISTON, CONSISTS OF REF. 1TO 3

NOT SERVICED SEPARATELY, RING

NOT SERVICED SEPARATELY, RING, MIDDLE

NOT SERVICED SEPARATELY, RING, BOTTOM

NOT SERVICED SEPARATELY, PISTON (OVERSIZE : 0.5 MM)

PIN,

KIT, PISTON, (OVERSIZE : 1.0 MM) CONSISTS OF REF. J802423, 1 TO 5
RING SET, PISTON, (1.0 MM) CONSISTS OF REF.1TO 3

NOT SERVICED SEPARATELY, RING, TOP

NOT SERVICED SEPARATELY, RING, MIDDLE

NOT SERVICED SEPARATELY, RING, BOTTOM

NOT SERVICED SEPARATELY, PISTON (OVERSIZE : 1.0 MM)

RING, SPECIAL,

SLEEVE, CYLINDER REPAIR

REMAN-ROD CONNECTING, NORTH AMERICA ONLY, PARTS OF CONNECTING ROD
CORE-ROD CONNECTING, RETURN NUMBER, PARTS OF CONNECTING ROD
ROD, CONNECTING, CONSISTS OF REF. 8 TO 10, PARTS OF CONNECTING ROD
NOT SERVICED SEPARATELY, PARTS OF CONNECTING ROD

BUSHING, LARGE, PARTS OF CONNECTING ROD

SCREW, M11 X 59, PARTS OF CONNECTING ROD

BEARING, CON. ROD, (STANDARD), PARTS OF CONNECTING ROD

BEARING, CON. ROD, (UNDERSIZE : 0.25 MM), PARTS OF CONNECTING ROD
BEARING, CON. ROD, (UNDERSIZE : 0.50 MM), PARTS OF CONNECTING ROD
BEARING, CON. ROD, (UNDERSIZE : 0.75 MM), PARTS OF CONNECTING ROD
BEARING, CON. ROD, (UNDERSIZE : 1.00 MM), PARTS OF CONNECTING ROD

Py
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KIT, GASKET, CONSISTS OF REF. 1 TO 15, PARTS OF VALVE GRIND

GASKET, SEE FIG. 03-016 AND FIG. 03-024, PARTS OF VALVE GRIND

SEAL, SEE FIG. 03-017, PARTS OF VALVE GRIND

GASKET, MOUNTING, SEE FIG. 03-009 AND FIG. 03-024, PARTS OF VALVE GRIND
GASKET, MANIFOLD, USED WITH : A77871, PARTS OF VALVE GRIND

GASKET, MANIFOLD, SEE FIG. 03-009 AND FIG. 03-024, USED WITH : A77925, PARTS OF VALVE
GRIND

GASKET, MOUNTING, USED WITH : A77871, PARTS OF VALVE GRIND

GASKET, MOUNTING, SEE FIG. 03-010, 03-008 AND 03-024, USED WITH : A77925, PARTS OF
VALVE GRIND

GASKET, MOUNTING, USED WITH : A77871, PARTS OF VALVE GRIND

GASKET, MOUNTING, USED WITH : A77925, PARTS OF VALVE GRIND

GASKET, MOUNTING, PARTS OF VALVE GRIND

GASKET, SEE FIG. 03-016, PARTS OF VALVE GRIND

SEAL, SEE FIG. 03-024 AND SEE FIG. 03-025, PARTS OF VALVE GRIND

SEAL, 7 MM, SEE FIG. 03-024 AND SEE FIG. 03-028, PARTS OF VALVE GRIND

SEAL, SEE FIG. 03-024 AND SEE FIG. 03-028, PARTS OF VALVE GRIND

GASKET, MOUNTING, PARTS OF VALVE GRIND

GAUGE, PARTS OF VALVE GRIND

ISOLATOR, SEE FIG. 03-016, PARTS OF VALVE GRIND

PACKAGE, SEALS, CONSISTS OF REF. 1 TO 20, PARTS OF CYLINDER BLOCK

SEAL, SEE FIG. 03-007 AND FIG. 03-024, PARTS OF CYLINDER BLOCK

GASKET,

SEALRING, SEE FIG. 03-007, PARTS OF CYLINDER BLOCK

O-RING, SEE FIG. 03-007, PARTS OF CYLINDER BLOCK

GASKET, SEE FIG. 03-021 AND FIG. 03-024, PARTS OF CYLINDER BLOCK

O-RING, -341, 70 Duro, 3.475" ID x .210" Thk, SEE FIG. 03-006, PARTS OF CYLINDER BLOCK
GASKET, SEE FIG. 03-019, PARTS OF CYLINDER BLOCK

GASKET, MOUNTING, SEE FIG. 03-020, PARTS OF CYLINDER BLOCK

SEAL, 50 MM ID, SEE FIG. 03-019 AND FIG. 03-024, PARTS OF CYLINDER BLOCK
GASKET, OIL COOLER CORE, PARTS OF CYLINDER BLOCK

GASKET, OIL COOLER CORE, PARTS OF CYLINDER BLOCK, INDICATES OLD PART NUMBER
OR CAN ORDER NEWER PART NUMBER LISTED ABOVE

GASKET, MOUNTING, SEE FIG. 03-014, PARTS OF CYLINDER BLOCK

WASHER, SEE FIG. 03-026 AND FIG. 03-048

SEAL, 38 MM ID, PARTS OF CYLINDER BLOCK

O-RING, SEE FIG. 03-004 AND FIG. 03-024, PARTS OF CYLINDER BLOCK

GASKET, MOUNTING, SEE FIG. 03-024, PARTS OF CYLINDER BLOCK

SEAL, SEE FIG. 03-019, PARTS OF CYLINDER BLOCK

O-RING, -212, 70 Duro, .859" ID x .139" Thk, SEE FIG. 03-004, PARTS OF CYLINDER BLOCK
O-RING, 23/3